
200 Duke, black w/o ABS-B.D. 2018 <2018><EU><F4103R1>
FRONT FORK, TRIPLE CLAMP

50166

Pos Part Number Description Additional Text Quantity

1 93001001100 Fork leg, left 1.00

1 93001002100 Fork leg, right 1.00

2 J020080273 AH SCREW M8X27 2.00

3 9060103403533 Top triple clamp black 1.00

4 9060103104433 Bottom triple clamp cpl. black 1.00

5 90101080044 STEERING HEAD BEARING-KIT 1.00

6 90101086000 protection cap 1.00

7 90101036000 adjusting ring steering head 1.00



8 90101136000 CLAMP SCREW STEERING HEAD 1.00

9 90501045000 AH SCREW M8X1.25X30 6.00

10 J912080293 Bolt socket-M8X1.25Xl 29Xblack 4.00

11 93001038000 Handlebar clamp 1.00

12 93001039000 Handlebar mount D=26MM 1.00

13 J022100643 AH SCREW M10X1,25X64 2.00

14 90101042000 WASHER 10,5X32X2 4.00

15 90101040000 RUBBER BUSHING 4.00

16 90101041000 SPACER TUBE 2.00

17 J982101253 SELF L. NUT M10X1,25 H11 WS17 1.00

18 43570624 Dirt scarper SKF 43mm black 2.00

19 43570623 Shaft seal SKF 43x52,9x11,4 bl 2.00

20 43570618 Guide bushing 43x47x12 2.00

21 48601166S1 Fork Fluid Viscosity 4.0 5L 1.00

22 40140024 O-ring 43x2 NBR70 siliconized 2.00

23 90201025000 FORK FRONT DUST COVER only for HD fork 2.00

26 90101092000 FORK PROTECTION L/S 1.00

27 90101093000 FORK PROTECTION R/S 1.00

28 90212582001 side reflector, front 2.00

40 93501007000 Axle clamp and fork pipe right 1.00

41 93501006000 Axle clamp and fork pipe left 1.00

98 90101000010 REP. KIT FORK KPL. 0.00


